
1 

7 

8 

2 13 

12

11
5

6

3

10 

9 

4 

DISCONNECT ASSEMBLY REPLACEMENT KIT 
FOR MJ OPERATORS

K75-33972

APPLICATION
Replacement of Disconnect Assembly and/or its components for a 
Model MJ Operator.

CARTON INVENTORY

 ITEM DESCRIPTION  QUANTITY
1 Disconnect Support Bracket 1

 2 Yoke 1
 3 Disconnect Lever 1
 4 Disconnect Shaft 1
 5 Tension Spring 1
6 Sash Chain, 12 Feet 1
7 Screw, 1/4-20 x 3/4" Hex Head 2
8 Screw, #10-32 x 3/4" Socket HH 2
9 Nut, #10-32 Serrated Flange 2
10 Jam Nut, #1/4-20 Hex 2
11 Cotterpin 1/8 x 1-3/4" Long (ZP) 1
12 Cotterpin 5/32 x 1-1/2" Long 1
13 Rollpin 1/8 x 1" Long 1 

INSTALLATION
1. Close door and secure.
2. Disconnect power to the operator.
3. Remove the drive chain from the operator to the door.
4. Remove operator from its location.
5.   Refer to the owner’s manual provided with the operator for all

mounting and wiring instructions.
6. Reset limits after the operator is reinstalled.
7. Reapply power to operator.
8.  Test all safety equipment (if applicable) for proper

functionality.

To reduce the risk of SERIOUS INJURY or DEATH:
•  Disconnect electric power at the fuse box BEFORE

proceeding.
•  ALL electrical connections MUST be made by a trained

door systems technician.
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